150536/151536 PARTS LIST
VOLANT AIR INTAKE SYSTEMS 1 | VOLANT FILTER BOX 4 |1/4" LOCK WASHERS ADAPTER GASKETS
PART NO. 150536/151536 1 | VOLANT FILTER BOX LID 1 | #056 CLAMPS 5/13° HEX KEY
”_”ZW|_|>_|_|}|_|H_H_Z HZWl_umCﬁwl_uH_H_ZW 1 [ VOLANT FILTER BOX ADAPTER 1 | #060 CLAMPS
1 | VOLANT AIR FLOW DUCT 4 |6 MM-25 BOLTS ONLY FOR VOLANT 15153
WWW.VOLANTPERFORMANCE.COM 1 | POWERCORE FILTER W/CLAMP | 3 |10/32* X 3/4* BOLTS RUBBER GROMMET - ONLY 15153
TECH SUPPIORT: (S09) 476—-7225 | 5 |174*-20 TRUSS HEAD SCREWS | 4 |1/4” X 7/8" FENDER WASHERS
S5 |1/4% RUBBER WASHERS 1 |3 3/4" X 3 1/2* SLEEVE
NOTE:
ON PART # 15153 USE AN 0OE RUBBER
“4 H- GROMMET SUPPLIED BY VOLANT ON THE
(o) [7 /g STOCK DUCT.
P e f~a i @ S
FILTER BOX
PART # 15053 USE THE 0OE RUBBER
GROMMET SUPPLIED ON THE STOCK DUCT.
(4) 6 MM—25 MM BOLTS
(4) 1/4* LOCK WASHERS
(4) 1/4* X 7/8° FENDER WASHERS
T T 0e
. MH MH RUBBER GRIMMET
ACCESSIRY 0
OPENING #060
(5) 1/4*-20 TRUSS HEAD SCREWS CLAMPS

(3> 174" RUBBER WASHERS

ALIGNS
AGAINST
FENDER
SUPPORT

(e} FILTER
W/CLAMP

T
o

POWERCORE

3 374" X 3 1/2*

FILTER BOX LID

SLEEVE

(3> 10/32*
MASS AIR FLOW SENSOR
ADAPTER GASKET

VOLANT FILTER BOX

ADAPTER GASKET

VOLANT FILTER BOX ADAPTER

VOLANT AIR
FLOW DUCT

X 374" BOLTS




